NTC40-QB

Front—End Loader

WMOT002
Brinted 2007, 07, 13



WTCA0




|

|

| BOOM

| e

|| Eﬂ. Part Number Part Manpye [hescripaom Ity HI'E-HEI*:_I

| i LE0A- 0000 HOOM 1

| S| 1850A-3100 COLUMMN-RHL !

| 3 | 19504-3200 COLUMN-LH. i i

| 4 | 1950A-4100 rROD-BUCKET 2

| 5 | 10504-4300 LMK BUCKET BH 1

| 5 | Le50A-+400 LINK BUCKET LH 1

| = | 19504~ 8000 Y LIMDER-BOOM 9

| 5 | 1u5ta-0000 TLINDER-BUCKET 2

| g | Lo50A-B100 STAND 2

11 o |2pasa-B200 RRACKET 4t 3

| 11| 4060A-B400 HRACKET m g

| 12 | 4060A~B5E0 PiN paix48L 2 |

| 13 | 4060A-A530 PIN B25xA0L 2

|| 12 | P2saA-1054 PIN i |

| 15 | pasE-095A PIN w25 g

| 5| PesE-080A PI @25 4

| 7 posC-0830 PIN-LEVER @25 2

| 18 | AL 20-38-9590 LINK PR 2

L 1o |SMeoM SHAP RING @20 ; i

| o | PRAOI4S R-FiN a3 z

| 51 | BH1044 1502 BOLTL10.9T) B 1020 LG

| 39 | wp1oM PLANN WASHER 10 16 |

| pg | WS510M SPRING WASHER w10 LB

| 4 | BH1ZIG175Z BOLTILD.ST) M1 Zx90L 2

| oz | ML1Z1TSE LOCK MUT M12 2 il
55 | BHZOGAZSOZ BOLT(L0.9T) ME0%A0L 2
g7 | ML20ZG0Z LOCK MUT w20 2 |

|

|

|

|

|

|

||

[







O, Fart Mumber Part MName D geripion 't H‘.F.E‘-.'L."'..Tﬂr':j |
| TC40A-1100 SUB FRAME RH 5
2 | TC40A- 1200 SUB FRAMELH '
3 | TC40a-1310 BRACKET 121 2
T | TC404-3110 BACK AXLE L6t 2
5 | ALK 28-08-B10C BRACKET-C/V 1
& | BHOBAALZ5Z BOLTI10.9T) MEG0L a
7 | wsosM SPRING WASHER ME 3
2 | WPoaM PLAIN WASHER ME 3
5 | NHOB1Z5Z MUT ME 3
0 | BHL0861502 BOLT(10.9T) M10x40L 7
THESE SPRING WASHER M10 2
12 | WHIDLE0Z WUT M10 2
T3 | BH14QT1502 BOLT(10.9T) M14% 1 30Lx 159 4
14 | WSidM SPRING WASHER M14 "
15 | BH1GAGENOE BOLT(L0.9T) MBS0 B
‘5 | BH16DE200Z ROLT{10.8T) M1Bx65L i
17 | BHIGIS200Z BOLT10.9T) ML Bxa0L 12
18 |wpiGM PLAIN WASHER MLE P
9 |ws18M GPRING WASHER M16 24
20 | NH16200Z NUT M16 a ]




BUCKET




BUCKET

MO

PART NAME

PART NUMBER

oY

REMARE.

=183

BUCKET

AKLI30—-02-0000

BEOE A0~ T04




COUPLER

|
CHIGHA = D00 aroiioa ]|
= S S




COUPLER
B0, Part Mumber Part Mame Descriptioh o'ty REMARRK
| BOS0A - 2000 COUPLER BAC 1
2 BO945A-1110 LEVER RH. Iith 1
a Blad5A-1EE0 LEVER LH. ot 1
4 BOE4oA—-1410 P 030 2
5 BOO4SA- 1230 FIM &30 2
& BOR4EA=1230 FIM 230 2
T BOO4SA-1310 SPRIMG [ 2
B BO9454-1320 SFRIMNG o = 2
4 WPIGHM FLAIN WASHER M16& 2
I0 | NL1G204E LOCE ML 16 B
11 PS0a040 SPRING PIN Bl 4
|
!
 Csscr A -1 ATDH D0-T0

— e —




CYLINDER

Y D0, O
e ——




CYLINDER

| | PART NUMBER
[N PART MAME oY REMARK
‘ BLICKET B
i ROD 1960A-05-1110 19504-05-2110 1
2 PISTOMN AL191-05-1120 ALIG1-05-1120 i
P 3 O-BING 1EPYE 18P138 1
l 4 L-PACKING Ol G308 01 S0x3ceS ]
5 MUT L 191-05-1150 AL191-05-1150 1 T
18504-05-121 0 - i
TUBE 5 —t— — - ~
- 1550a-06-2210 1
COVER ROD AL191-D5-1220 AL194—05-1220 1
O-RING 18G50 1BGEs0 1
Q-BING 1RF3D 1BP30 1
o4 BUsH AL191-05-1250 AL1O1-05-1250 1
L-PACKING (51 A0mA0nE 154 306 i
BACK LR HING BRTI 30xd0x2 BRT3 30x40x2 1
[-ANG 1BRad 1RPa4 1
DUST SEAL B I0x3I8x5/E.5 LB 30x38x56.5 i
sEAL KIT SEAL 5030 SEAL 5030
lincleca 3, 4, B, 8,
11, 12,13, 14)

Crona l=THE



HYDRAULIC PARTS

.--:El.#

DETAIL "A°

NTC40

P 00




HYDRAULIC PA_FITS

hc:-. PART NAME BEART NUMBER aTyY s. REMARK
1 PIPE T960A-07-1100 1

2 PIPE 19504-07-1200 1

3 PIPE 1950A-07-1300 1

a FIPE 1950A-07-1400 1

5 PIPE 19504~07-1500 1

5 PIPE 1950A-07-1600 1

7 PIPE 19504-07-1700 1

B PIPE 1950A-07-1800 1

9 HOSE ASS'Y 5PG1-0190 2

10 HOSE ASS'Y 5PG1-0740 2 ]

11 HOSE ABS'Y 5PG1-0750 4

12 HOSE ASS'Y 3PB1-0750 3

13 HOSE ASS Y 3PB1-0850 4

14 NIFPLE ALK 28-07-8800 4 ] 1

15 TEE NIPPLE ALK 28-07-9900 | 4

16 |  ELBOW NIPPLE ALK 28-07-9500 | 4

17 CONTROL VALVE ALK 28-09-B00B. 1

18 O-RING NIPPLE ALK 28-07-T91A 4

19 Q-COUPLER(M) ALK 28-07-710A 4

20 Q-COUPLER(F) ALK 28-07-720A _ 4 ]
| 2 O-RING ELBOW M7040-07-7050 3

22 ~ NIPPLE TC40A-07-7010 3

23 COVER ALK28-07-3200 3

24 BOLT BHOB55125X &

o5 | SPRING WASHER WSOEM 6




B
S i S
‘. -
.
=t | 2 -
[ o e
= iz =
. = .
.-"".. = = b
T .
I_.- =] I"\. '] - ——
5 o I o g |
= - ! o ., ,:-t
B ".' =
R -

= LI
P ] "‘n
') ¢ £
.-rl' “ T4
rr -
& -
" ¥ "
£ -
¥ s
i
= R e

B
g k=4
@ - W
4 " =t § —N |
o i
I‘. : . s
. - i -"-'I-__.u
- o~ i * Tl _""i <
L - - I B w |
-'l. - E- -" F,
"

;

[ 015 ".l'._{




DECAL & MANUAL

NO. PART MAME BART NUMBER QY REMARK
L
1 DECAL 03LO1 1
2 DECAL QaLn2 1
1 DECAL 03L03 1
4 DECAL paLo4 |
5 DECAL 03L05 I.
5 DECAL 03L08 :
7 | OPERATOR'S MANUAL MD2LOY 1
B | Pnnfé'.'ﬁéwﬁm__ ' Mi-??-:il-ﬂ-_z - 1

TIACOS J0-To1




